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samranas. FCC RADIO TEST REPORT Report No. : FG2D0904A
Frequency Stability
Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Frequency Offset (ppm) Result
50 Normal Voltage 0.0022
40 Normal Voltage 0.0014
30 Normal Voltage 0.0099
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0006
PASS
-10 Normal Voltage 0.0022
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0097
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0017
20 Minimum Voltage 0.0086
Note:

1. Normal Voltage = 110 V. ; Minimum Voltage = 100 V. ; Maximum Voltage = 240 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.
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samonas. FCC RADIO TEST REPORT Report No. : FG2D0904A

<MIMO ANT 4>

Maximum EIRP (dBm/10MHz)

Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 20.98 20.77 21.63 20.70 21.68 20.56 21.56 20.60
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 21.07 21.09 21.52 21.56 22.27 22.02 22.24 22.25
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 21.78 20.25 21.63 20.73 21.50 20.78 21.40 21.03
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 22.22 21.99 22.25 22.19 22.24 22.22 22.28 22.41
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.00 44.79 45.65 44.72 45.70 44.58 45.58 44.62
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 45.09 45.11 45.54 45.58 46.29 46.04 46.26 46.27
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 45.8 44.27 45.65 44.75 45.52 44.8 45.42 45.05
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM
Lowest CH 46.24 46.01 46.27 46.21 46.26 46.24 46.3 46.43
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 18dBi MIMO antenna gain.

TEL : 886-3-327-3456 Page Number : A5-10f 104
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samranas. FCC RADIO TEST REPORT Report No. : FG2D0904A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 20.85 20.89 21.57 20.73 21.55 20.65 21.59 20.62
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 20.73 20.93 21.22 21.40 22.27 22.24 22.27 22.03
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 21.61 20.59 21.50 20.88 21.42 21.00 21.24 20.61
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 22.19 22.05 22.40 22.34 22.35 22.21 21.85 22.33
Mode FR1 n48 : Maximum EIRP (dBm/10MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM PSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 44.87 44,91 45.59 44.75 45.57 44.67 45.61 44.64
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 44.75 44.95 45.24 45.42 46.29 46.26 46.29 46.05
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 45.63 44.61 45.52 44.90 45.44 45.02 45.26 44.63
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 46.21 46.07 46.42 46.36 46.37 46.23 45.87 46.35
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.

2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 18dBi MIMO antenna gain.
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samranas. FCC RADIO TEST REPORT Report No. : FG2D0904A
Mode FR1 n48 : Conducted (dBm/10MHz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 20.74 20.81 21.41 20.65 21.48 20.71 21.45 20.62
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 20.64 20.93 21.47 21.27 22.34 22.21 22.26 22.15
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 21.6 20.17 21.5 20.86 21.42 20.5 21.35 20.35
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 22.38 22.14 22.46 22.17 22.11 22.22 21.83 22.41
Mode FR1 n48 : Maximum EIRP (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 44.76 44.83 45.43 44.67 45.50 44.73 45.47 44.64
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 44.66 44.95 45.49 45.29 46.36 46.23 46.28 46.17
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 45.62 44.19 45.52 44.88 45.44 44.52 45.37 44.37
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM
Highest CH 46.40 46.16 46.48 46.19 46.13 46.24 45.85 46.43
Limit 47dBm/10MHz
Result PASS
Note

1. The measured conducted result has included duty cycle offset factor.
2. The Maximum EIRP = conducted result + 6.02dB (4TX) + 18dBi MIMO antenna gain.
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samonas. FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 10MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 10MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM

MultiView Spectrum

RefLevel 3860dBm Offset 33.1008 & RBW 1 MHz

6L

MultiView Spectrum

RefLevel 3260dBm  Offset 33.10dB & RBW 1 MHz

SGL

- Att 5d8  SWT  1.01ms & VBW 3 MHz Mode Auto Sweep Count 1000/1000 | = Att 5dB SWT  1.01ms ® VBW 3 MHz Mode Auto Sweep Count 1000/1000
1ACR 1Rm A 1ACR 1Rm A
i -~ mifi dsm
40 G
30 =" ‘ 0 Wt
20 dBien ' 20 dBm
) e
10dBn =S 10
0 o
10 dBe \ 10
20 - - L 20 a8 B +
7 \ ] \
30 dB T 30 dBm- . A
i, oy
40 dBen——— e = 40 dBm— — e — — ——
-50 50
CF 3.624 99 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz CF 3.624 99 GHz 1001 E“’ 3.0 MHz/ = Span 30.0 MHz
2 Result Summar None 2 Result Summar None

10.000 MHz

20.85 dBm

Txl (Ref) Tx1 (Ref) 10.000 MHz 20.89 dBm
Tx Total 20.85 dBm TaTotal 20.89 dBm
T
Rty HEEEE o R Ready  NNNNNRNER o Mt
17:48:27 08.11.2022 I
MultiView Spectrum - MultiView Spectrum -
Ref Level 38.60dBm  Offset 33.10dB @ RBW 1 MHz SGL Reflevel 3860dBm  Offict 331008 ® RBW 1 Mz Q.
oAt S4B SWT  101ms ® VBW 3MHz  Mode Auto Sweep Count 100071000 | # Att 508 SWT 1.01ms ® VBW 3 MHz _Mode Auto Sweep Count 1000/1000
1ACR 1ACR 1Rm Avg
‘ i asm
oGH
30 B - ] 30 ey
1
20 + 20 dBmr
10 = < 10
‘ \
0 0
10 - 10 dBy \
20 B : 20 dBmr "
30 1 30 /
F I
" el ™~
o P ot s
40, e = T = ——— - —{ |0 e = e
50 ‘ 50
(CF 3.62499 GHz 1001 pts 3.0 MHz/ Span 30.0 MHz | | [CF 362499 GHz 1001 pts. .0 MHz/ Span 30.0 MHz
2 Result Summas None

2 Result Summ. None
Tx1 (Ref) 10.000 MHz 20.73 di
Tx Total 20.73 d

10:18:55  30.10.2022

Ready

-, J0l0202
UL o Clomss

Tl (Ref)
Ix Total

10.000 MHz

20.93 dBm
20.93 dBm

20:22:33  08.11.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5 -50f 104



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 10MHz / Highest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 20MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 20MHz / Middle Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 20MHz / Highest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 40MHz / Lowest Channel / Conducted (dBm/10MHz)
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16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 40MHz / Middle Channel / Conducted (dBm/10MHz)

QPSK

16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG2D0904A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 50MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 50MHz / Middle Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 60MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 60MHz / Middle Channel / Conducted (dBm/10MHz)
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16QAM
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ssamanas. FCC RADIO TEST REPORT Report No. : FG2D0904A

FR1 n48 / 60MHz / Highest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 80MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 80MHz / Middle Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG2D0904A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 90MHz / Lowest Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 90MHz / Middle Channel / Conducted (dBm/10MHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG2D0904A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG2D0904A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2D0904A

FR1 n48 / 100MHz / Middle Channel / Conducted (dBm/10MHz)
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Power Spectral Density

Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 12.95 12.94 12.93 12.93 12.97 12.93 12.93 12.94
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 12.97 12.94 12.92 12.94 12.95 12.86 12.86 12.98
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 12.96 12.98 12.94 12.91 12.97 12.85 12.94 12.88
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 12.82 12.88 12.94 12.92 12.88 12.91 12.87 12.85
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Lowest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 36.97 36.96 36.95 36.95 36.99 36.95 36.95 36.96
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Lowest CH 36.99 36.96 36.94 36.96 36.97 36.88 36.88 37.00
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Lowest CH 36.98 37.00 36.96 36.93 36.99 36.87 36.96 36.90
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM
Lowest CH 36.84 36.90 36.96 36.94 36.90 36.93 36.89 36.87
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 18dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 12.92 12.96 12.97 12.97 12.93 12.98 12.93 12.94
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 12.96 12.94 12.95 12.98 12.96 12.86 12.95 12.83
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 12.93 12.95 12.95 12.83 12.95 12.93 12.98 12.92
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 12.87 12.92 12.92 12.90 12.87 12.91 12.92 12.92
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Middle Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 36.94 36.94 36.99 36.99 36.95 37.00 36.95 36.96
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Middle CH 36.98 36.96 36.97 37.00 36.98 36.88 36.97 36.85
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 36.95 36.97 36.97 36.85 36.97 36.95 37.00 36.94
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM
Middle CH 36.89 36.94 36.94 36.92 36.89 36.93 36.94 36.94
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 18dBi MIMO antenna gain.
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Mode FR1 n48 : Conducted PSD (dBm/MHZz)
<SISO> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 12.93 12.95 12.94 12.96 12.93 12.95 12.96 12.94
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 12.98 12.98 12.95 12.93 12.96 12.93 12.85 12.98
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 12.95 12.84 12.97 12.89 12.95 12.94 12.97 12.91
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 12.85 12.85 12.91 12.90 12.93 12.85 12.89 12.85
Mode FR1 n48 : EIRP PSD (dBm/MHz)
<MIMO 4TX> Highest Channel
BW 10MHz 20MHz 40MHz 50MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 36.95 36.97 36.96 36.98 36.95 36.97 36.98 36.96
Mod. 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM 64QAM 256QAM
Highest CH 37.00 37.00 36.97 36.95 36.98 36.95 36.87 37.00
BW 60MHz 80MHz 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Highest CH 36.97 36.86 36.99 36.91 36.97 36.96 36.99 36.93
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | B64QAM | 256QAM
Highest CH 36.87 36.87 36.93 36.92 36.95 36.87 36.91 36.87
Limit 37dBm/MHz
Result PASS
Note

1. The measured conducted PSD result has included duty cycle offset factor.
2. The EIRP PSD = conducted PSD result + 6.02dB (4TX) + 18dBi MIMO antenna gain.
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